
www.manaraa.com

  

 

 

 

 

 

ISLAMIC UNIVERSITY OF GAZA 

DEANERY OF HIGH STUDIES 

FACULTY OF ENGINEERING 

CIVIL ENGINEERING DEPARTMENT 

INFRASTRUCTURE ENGINEERING 

 

 

Numerical Modeling of Brine Disposal for Gaza Central 

Seawater Desalination Plant 

 نمذجة التخلص من المحلول الملحي الناتج من محطة غزة المركزية لتحلية مياه البحر

 

Prepared By: 

Hassan S. Al-Najjar 

 

Supervised By: 

Dr. Mazen Abualtayef 

 

A Thesis Submitted in Partial Fulfillment of the Requirements for the Degree of Master of 

Science in Civil Infrastructure Engineering. 

1437 AH, 2015 AD



www.manaraa.com



www.manaraa.com



www.manaraa.com

  

I 

 

 

 

 

 " وَهُوَ الَّذِي مَرَجَ الْبحَْرَيْنِ هَذاَ عَذْبٌ فرَُاتٌ وَهَذاَ مِلْحٌ أجَُاجٌ 
[...]
 Article (2): all water resources in Palestine shall be considered public property, and 

the Authority has the power to manage these resources in a manner that ensures 

justice and efficiency in distribution. 



www.manaraa.com

  

43 

 

 Article (5): every person has the right to obtain his needs of suitable quality drinking 

water for utilization at specific prices set in accordance with the Tariff Regulation 

issued by the Cabinet of Ministers. Water Service Providers shall take the necessary 

measures to ensure this right and prepare the plans required for the development of 

services in this regard, in accordance with the General Water Policy. 

 Articles (7 and 8): The Water Authority is a public institution and enjoys a Legal 

personality. Its budget is part of the General Budget of the State of Palestine. The 

authority has the full responsibility for managing Water Resources in Palestine, 

applying principles of integrated and sustainable management of water resources and 

Licensing and development of Water Resources utilization, in cooperation and 

coordination with the relevant authorities. 

 Article (50): Protection of Water Resources from Pollution with due regard to the 

provisions of the Environmental Law, and in coordination and cooperation with the 

authorities specialized in the protection of water resources and the prevention of their 

pollution, the Authority shall carry out the following: 

 

1. Partake in regulating the use of industrial and agricultural materials that may 

cause the contamination of water resources or water supply systems.  

2. Partake in the committees responsible for conducting environmental impact 

assessments with regards to any activity related to water resources or water 

supply systems.  

3. Partake in the development of special mechanisms for crisis management in 

the event of drought, floods, epidemics that spread through water, or general 

pollution.  

4. Partake in the preparation of a list of pollutants, which require licensing, and 

compensation for damages resulting from them.  

 

 Article (51): The Authority shall order the suspension of water extraction or water 

supply in cases of a water source or supply system pollution, and may order the 

closure of the source or supply system if the pollution persists. The Authority shall 

notify the concerned authorities and dispose of contaminants as a matter of urgency. 

 Article (53): Any natural or legal person that causes pollution to any Water Resource 

or water supply system shall remove the pollution affecting the Water Resource or 

water supply system. In case of refusal or failure to do so, the Authority shall remove 

the pollution and carry out the required cleansing operations at the expense of the 

party causing the pollution following written notification to that end, irrespective of 

the costs, which shall be collected from him in accordance with the Collection of 

Public Monies Law. 

 



www.manaraa.com

  

44 

 

CHAPTER (4): DESCRIPTION OF GAZA CENTRAL SEAWATER 

DESALINATION PLANT 

4.1 Introduction 

It is clear that the trend in Gaza Strip to overcome the problem of water crisis is to exploit 

the advances in desalination technologies to treat seawater to the potable uses. GCDP was 

set up as a solution to Gaza’s growing demand for freshwater. 

The main principle of this chapter is to highlight on the general information of GCDP, its 

design configuration, technical data, plant capacity, feed seawater’s characteristics, rejected 

brine’s properties, desalination technology used, location, brine disposal modeling and etc.  

4.2 Overview of GCDP 

An area of land equivalent to 80 dunums has been allocated to build Gaza central 

desalination plant, an area will be sufficient to build the first phase, Phase (I), of 55 MCM/y 

capacity with the potential to expand the capacity later, and also to include allow the 

construction of a dedicated power plant or some other infrastructure relevant for selected 

power supply options (PWA, 2015). 

During the 12 July 2012 FEMIP-ECOFIN Ministerial Meeting in Brussels, the EIB 

(European Investment Bank) was requested and accepted to support a landmark project 

aiming to improve water supply in Gaza. In particular, the EIB accepted to commission and 

to manage a technical assistance operation aimed at developing the conceptual design and 

the tendering documents for GCDP. The Promoter is PWA and the corresponding 

consultancy services have been contracted to a consortium composed of Fichtner GmbH & 

Co. and Madar Consulting Engineers led and represented by Fichtner. The technical 

assistance operation is financed under the support from the FEMIP Fund. This fund utilizes 

non-repayable aid granted by the European Commission in support of EIB investment 

activities in the eastern and southern Mediterranean countries, assisting promoters during 

different stages of the project cycle (PWA, 2015). 

In the future, long term, GCDP will be expanded by adding another desalination stage, Phase 

(II), with a desalination capacity of 150,000m3/d (55Mm3/y). So in the long term the 

production capacity of freshwater, total from Phase (II), from GCDP will reach 300,000m3/d 

(110Mm3/y) (PIC, 2014). 



www.manaraa.com

  

45 

 

The desalination plant of Ashkelon with a production capacity of (100Mm3/y) is one of the 

largest in the world, and the largest in the Levant Basin (Einav and Lokiec, 2003). GCDP 

with its long term production capacity will be larger than Ashkelon plant and will become 

the largest in the Levant Basin. 

The site of GCDP lies on the Mediterranean beach of the middle area of Gaza Strip at 

coordinates of 31°24'11.96"N, 34°18'59.54"E as shown in Figure (4.1). 

 

Figure (4.1): GCDP’s location 

The surface land features can be described as flat with a sandy strip parallel to the coastline. 

Ground surface elevations vary typically from 1.5 to 5m above mean sea level, and the 

coastal zone is covered by finer sediments (i.e. sand and silt). The coastline is relatively flat 

with an average slope of 1:100. 

The nearest residence areas of Deir Al Balah refugee camp and Deir Al Balah city locate 

approximately 3.5km north and north east from the plant site, and the community uses the 

beach along the plant site for recreation. The beachfront area west of the site is active and 

open. The beach is used by fishermen for fishing and related activities, such as boat landing 

and loading of fishes into the transport vehicles. There are no other major industries in the 

area, and the main significance feature situated near the GCDP site includes Deir Al Balah 

seawater desalination plant, which is situated approximately 4.5km north of the site. 

GCDP desalinates water from sea using reverse osmosis (RO) technology. The desalination 

plant´s needs 25MW installed power. About 10% of this power can be generated by 

Photovoltaic cells (peak load) as a source for renewable energy on site, and additional 

renewable energy sources could be secured from offsite interventions. The designers 



www.manaraa.com

  

46 

 

recommend grid connection with additional Energy Supplies from neighboring countries or 

expanding Gaza Power Generation Plant capacity. In addition, a 100% back up onsite 

reciprocating duel fuel fired engines that can be operated in the future on Gas supplies 

(PWA, 2015). 

4.3 Configuration of GCDP  

The project components include a seawater intake, a brine rejection outfall, desalination 

plant facilities, and 2km pipeline to connect with Gaza Regional Carrier (Ismail, 2003). 

Figure (4.2) depicts the components of GCDP. 

 

Figure (4.2): Configuration of GCDP 

The maximum proposed capacity of the seawater intake system for GCDP is 18,900m3/h for 

each phase (total of Phase II is 37,800m3/h), each phase of GCDP desalinates 6,700m3/h 

(total 13,400m3/h) at a recovery ratio of 35.5%, and thus the remaining flow rate of 

12,200m3/h (total 24,400m3/h) could be brine. The brine water from GCDP is discharged 

into the sea through an outfall pipeline. Figure (4.3) demonstrates the intake and outfall 

systems of GCDP. 



www.manaraa.com

  

47 

 

 

Figure (4.3): GCDP’s intake and outfall systems 

The seawater intake system consists of three submerged pipes manufactured from high-

density polyethylene (HDPE) material with a diameter of 1600mm extends to 950m offshore 

at 10m seawater depth. The intake section will provide two pipes for the first phase of 55Mm³ 

per year, each pipe will accommodate 50% of the seawater intake flow at a flow velocity of 

1.33m/s. in the long term when the plant operated in its maximum capacity of 110Mm3 per 

year the third pipe will be constructed and operated. Each pipe is capable to deliver 66% of 

the seawater intake at fully fouled conditions or 75% at partially fouled conditions 

(Abualtayef, 2015). 

The outfall facilities are designed to discharge the brine reject from the desalination plant. 

To avoid the circulation of concentrated brine discharges to the intake system, the proposed 

sea outfall discharge point is constructed at a distance of 850m from the intake point as 

shown in Figure (4.3). A quantity of 12,20m3/h of brine from Phase (I) in the short term, and 

a total quantity of 24,400m3/h of brine from Phase (II) in the long term will be discharge 

through one discharge pipe in order to minimize the cost of redesign, reinstallation and 

reconstruction. The discharge pipe is a multiport which terminates in a diffuser section 

consisting of four risers (vertical shafts), each vertical shaft equipped by a turret that has four 

discharge ports (nozzles) spaced evenly around its circumference. Figure (4.4) presents a 

general schematic view for an outfall and diffuser. 



www.manaraa.com

  

48 

 

 

Onshore, the seawater intake structure is equipped with the screening and pumping systems. 

The screening system consists of bar and travelling band screens to remove any debris that 

may be sucked in through the pipelines. The intake seawater is chlorinated to control marine 

biological growth in the intake structures. The design will allow for shock chlorination 

(around 10ppm for around 1h at several times a week) and pulse chlorination (up to 1ppm at 

irregular intervals of in average around 10 minutes).  

In the pretreatment process, the seawater feed is cleared from suspended solids like e.g. silt, 

organic matter or biomass, which otherwise would cause biofouling on the reverse osmosis 

membranes. For GCDP two alternatives of pretreatment processes are considered to be 

adequate. Conventional pretreatment of coagulation (flocculation) followed by dual media 

filtration and final cartridge filtration to safeguard downstream equipment, and advanced 

membrane filtration based Ultrafiltration (UF) uses porous membranes with nominal pore 

sizes of 0.01–0.1μm. 

4.4 Average Characteristics of Brine Produced from GCDP 

As a starting point for more detailed environmental impact studies and process modelling, 

the initial brine effluent characteristics should be computed, and the type of the flow should 

be classified. In order to characterize the properties of brine that produced from GCDP, it is 

necessary to know the seawater conditions at the intake location. 

A field survey in the vicinity of the intake and outfall systems was conducted between April 

and June 2014 to characterize the intake seawater quality (Abualtayef, 2014). Table (4.2) 

demonstrates the seawater quality measurements for five days in the months of April, May, 

and June. 

Table (4.1): Seawater quality measurements 

Parameter Unit 10th April 20th April 1st May 20th May 1st June Avg. 

Temperature oC 21 22 23 24 26 23.2 

PH - 8.21 8.28 8.23 8.21 8.16 8.22 

EC ms/cm 57 56.9 56.7 56.9 58.2 57.14 

TDS ppt 37.9 37.7 37.7 37.8 39.2 38.06 

Boron mg/l 3.8 3.7 3.3 3.6 3.6 3.6 

Turbidity NTU 0 0 0 0.5 0.71 0.24 



www.manaraa.com

  

49 

 

MEDAR (Mediterranean Data Archeology and Rescue) offers typical field data 

measurements (Appendix B) for more than 70 years in the South East corner of the Levantine 

Sea, the average temperature and salinity for the measurements at a seawater depth of 10m 

(GCDP`s seawater intake depth) during autumn, spring, summer, and winter is demonstrated 

in Figure (4.5). 

At the intake location 950m offshore (10m depth), according to the field survey data, it can 

be concluded that the average seawater temperature and salinity in a duration between spring 

and summer are 23.2oC and 38.06ppt respectively while according to MEDAR`s data, the 

average seawater temperature and salinity for the readings taken in spring and summer 

seasons are 23.63oC and 39.1ppt respectively. The difference in average temperature and 

salinity are 0.43oC and 1.04ppt, respectively. This gives an indication that the typical 

seasonal data offered by MEDAR are somewhat identical to be used in characterizing the 

seawater parameters at the intake location. 

 

Figure (4.4): Average Seasonal, (a) Temperature, and (b) Salinity at the Intake 

Location (10m Depth) 

Based on the field survey data, demonstrated in Figure (4.6a), the brine’s salinity changes 

between the minimum value of 58.45ppt measured in the 20th of April/1st of May and the 

maximum value of 60.78ppt measured in the 1st of June. 

38.91

38.99

39.21

39.29

38.7

38.8

38.9

39

39.1

39.2

39.3

39.4

Winter Spring Summer Autumn

Sa
lin

it
y 

 (
p

p
t)

Season

(b)

17.25
20.17

27.08

23.69

0

5

10

15

20

25

30

Winter Spring Summer Autumn

Te
m

p
re

tu
re

 (o
C

)

Season

(a)



www.manaraa.com

  

50 

 

    

Figure (4.5): Brine salinity (a) according to field survey, and (b) MEDAR`s data 

While MEDAR data show that the brine salinity varies between a minimum value of 

60.33ppt observed in winter and a maximum value of 60.91ppt inspected in autumn. 

In this research in order to take into consideration the variations in seawater parameters over 

a presentative period, the average temperature and salinity for each of the four seasons at the 

intake location (10m seawater depth) were employed to specify the characteristics of the 

rejected brine from GCDP. The average temperature at the intake point is 22.05oC while the 

average salinity is 39.1ppt. 

Bleninger et al. (2010) developed a desalination plant discharge calculator that computes the 

effluent properties and the ambient characteristics at the discharge point by coded 

nomograms and screening equations. The calculator is programmed in an MS Excel 

spreadsheet, and already includes design considerations regarding the discharge geometry 

and allows to compute a first set of design alternatives. These alternatives then need to be 

studied within the numerical model applications. By using the MS Excel spreadsheet 

designed for dense discharges that called the RO discharge calculator shown in Figure (4.7). 

A sample of brine effluent characteristics computed by discharge calculator is summarized 

in Table (4.3). For RO desalination technology it is obvious that the effluent temperature is 

usually the same as ambient temperature while the effluent salinity is more than the ambient 

salinity by 1.5 to 2 times. The buoyant acceleration for RO effluent that is a measure for 

density induced motions is almost negative that indicates that the effluent is a negatively 

buoyant (sinking down). 

 

58.76 58.45 58.45 58.6
60.78

52
54
56
58
60
62
64
66
68
70

Sa
lin

it
y 

(p
p

t)

Date

(a)

60.33 60.45 60.79 60.91

52

54

56

58

60

62

64

66

68

70

Sa
lin

it
y 

(p
p

t)

Seasons

(b)



www.manaraa.com

  

51 

 

Table (4.2): Average brine characteristic for GCDP 

Parameter Phase (I) Phase (II) Remarks 

Seawater intake temperature (oC) 22.05 22.05 Average of four seasons 

Seawater intake salinity (ppt) 39.1 39.1 Average of four seasons 